



SGS U.S. Testing Company Inc.

291 Fairfield Avenue • Fairfield, NJ 07004-3833 • Tel: 973-575-5252 • Fax: 973-575-0799

CLIENT: Crane Kemlite
23525 W. Eames Street
Channahon, IL 60410

Attn.: Molly Dickerman

Test Report No:	164736	Date:	January 14, 2002
-----------------	--------	-------	------------------

SAMPLES SUBMITTED BY CLIENT AS: K020107-1 & 2 09 PIF MD & CMD
 K020104-1 & 2 09 PWI MD & CMD

DATE OF RECEIPT: January 10, 2002

TESTING PERIOD: January 14, 2002

TEST REQUESTED: FMVSS 302

TEST RESULTS: Please refer to page 2

CONCLUSION: The submitted samples meet the requirement of the Department of Transportation Motor Vehicle Safety Standard 302 "Flammability of Interior Materials".

PREPARED BY:

Eduardo E. Rodriguez
Technician - Flammability
Textiles

SIGNED FOR AND ON BEHALF OF
SGS U.S. TESTING COMPANY INC.

Linda Kinderman
Supervisor - Flammability
Textiles

db

Page 1 of 2

This report is issued by SGS U.S. Testing Company Inc. under its General Conditions for Testing Services, as printed on reverse side. SGS U.S. Testing's responsibility under this report is limited to proven negligence and will in no case be more than the amount of the testing fees. Except by special arrangement, samples are not retained by SGS U.S. Testing for more than 30 days. The results shown on this test report refer only to the sample(s) tested unless otherwise stated, under the conditions agreed upon. Anyone relying on this report should understand all of the details of the engagement. Neither the name, seals, marks nor insignia of SGS U.S. Testing may be used in any advertising or promotional materials without the prior written approval of SGS U.S. Testing. The test report cannot be reproduced, except in full, without prior written permission of SGS U.S. Testing Company Inc.

Member of the SGS Group (Société Générale de Surveillance)



SGS U.S. Testing Company Inc.

US-D-0FS-04-03-Y

Report No.: 164736
Date: 01/14/02
Page: 2 of 2

CLIENT: Crane Kemlite

TEST RESULTS

Flammability of Interior Materials
FMVSS 302-1992

Sample ID: K020107-1 & 2 09 PIF MD & CMD

<u>Burn Time *</u> (secs)		<u>Burn Distance</u> (in)		<u>Burn Rate</u> (in/min)	
<u>MD</u>	<u>CMD</u>	<u>MD</u>	<u>CMD</u>	<u>MD</u>	<u>CMD</u>
300.0	300.0	1.9	2.2	0.4	0.4
300.0	300.0	2.2	1.5	0.4	0.3
300.0	300.0	2.7	1.6	0.5	0.3

Sample ID: K020104-1 & 2 09 PWI MD & CMD

300.0	300.0	3.0	2.4	0.6	0.5
300.0	300.0	2.6	2.0	0.5	0.4
300.0	300.0	2.9	2.6	0.6	0.5

* The test was discontinued after 5 minutes.

Requirements : The material shall not burn or transmit a flame front across its surface, at a rate of more than 4 inches per minute. However, if a material stops burning before it has burned for 60 seconds from the start of timing and has not burned more than 2 inches from the point where timing was started, it shall be considered to meet this requirement.

****End of Report****